TEST REPORT

Mo. : SHINiT0501586CCM
Date : Jun. 02, 2017

Page: 1of 2
CUSTOMER NAME: LEAPTON METAL(SUZHOU) CO., LTD.
ADDRESS: NO .28 DAGUANLOU ROAD, ZHOUSHI TOWN, KUNSHAN CITY,
JIANGSL
Sample Name : STRINGER COMBINATION
Material and Mark : SUS304

Above information and sample(s) was'were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verfy the accuracy, adequacy and completensss of the sample
information provided by client.

Ty

Test Required :  Ghemical Composition Analysis

Tast Mathod . GBT 11170-2008 (OES)

Diate of Receipt : May. 26, 2017

Testing Start Date : May. 26, 2017

Testing End Date : Jun. 02, 20147

Tast rasultis) :  For further details, pleasa rafer to the following pagels)
(Unless othenwise stated the results shown in this test report refer only to
the samplels) tested)
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5G5-CSTC Standards Technical

Services { Shanghai ) Go., Ltd.
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Chemical Composition Analysis:

Test Method: GB/T 11170-2008 (OES)
Eloment c Si Mn P ] Cr Mi
Result %6 0.020 0.31 0.87 0.039 0.002 18.51 8.02
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